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NB: Generic forms of medication should always be selected as first line treatment options
The absence of a medication from the list indicates that it is of non-formulary status

Classification definitions

GREEN - Suitable for initiation, stabilisation and maintenance in a primary, secondary or tertiary care setting.
GREEN DOTTED – Restricted use – see individual drug descriptions.
AMBER – Initiate in secondary / specialist care.  Prescribing may be transferred from secondary care/specialist services to primary care.

RED - Prescribing responsibility should remain with the consultant or specialist clinician.

GREY – Care required before prescribing. Only to be prescribed in exceptional circumstances and practice reviewed to ensure prescriptions of these drugs are reduced
	
	
	
	Drug generic name
	Preparations suitable for prescribing
	Comments on use in SWYPFT
	Related policies

	2. Cardiovascular system

	
	Beta adrenoceptor blocking drugs

	
	
	
	Propanolol
	40mg tablets
	Used for anxiety symptoms such as palpitations, sweating and tremor.
	4

	4. Central Nervous system

	
	Hypnotics and Anxiolytics

	
	
	Relevant national guidelines : Hypnotics  TA 77 Insomnia – New Hypnotic Drugs http://guidance.nice.org.uk/TA77/Guidance/pdf/English
Generalised anxiety disorder and panic disorder in adults: management https://www.nice.org.uk/guidance/cg113 
Social anxiety disorder: recognition, assessment and treatment https://www.nice.org.uk/guidance/cg159 

Benzodiazepines: Risks and benefits. A reconsideration https://www.bap.org.uk/pdfs/BAP_Guidelines-Benzodiazepines.pdf
BAP guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Sleep.pdf


	
	
	
	Zolpidem


	5mg, 10mg tablets
	Preferred 1st line
	5

	
	
	
	Zopiclone


	3.75mg, 7.5mg tablets
	Preferred 1st line
	5

	
	
	
	Promethazine
	25mg tablets

1mg/1ml liquid

25mg/ml injection
	For use where benzodiazepines and z-hypnotics are inappropriate.
Used for rapid tranquillisation when benzodiazepines / oral treatment  is unsuitable


	4, 5, 7

	
	
	
	Nitrazepam

Restricted drug
	5mg tablets
	Restricted to existing users and those undergoing opiate detoxification


	5, 6

	
	
	
	Temazepam

Restricted drug
	10mg, 20mg tablets
	Restricted to existing users

Controlled drug


	5

	
	
	
	Melatonin
	2mg MR – Circadin brand only
	Licensed in patients over 55 years for 13 weeks.

Any use outside of this age range must be recorded as an “off-label” use of medication and appropriate information provided to the patient and or carer.

	5, 19, 20

	
	
	
	Buspirone


	5mg , 10mg tablets
	Licensed for short term use only
	4

	
	
	
	Diazepam
	2mg, 5mg, 10mg tablets

5mg,10mg rectal tubes
	Preferred in those patients where nocturnal anxiety is contributing towards insomnia. Diazepam has a longer duration of action so patients should be monitored for hangover sedation.

Used for status epilepticus


	4, 6

	
	
	
	Lorazepam
	1mg tablets

4mg/ml injection
	Preferred in those patients where nocturnal anxiety is contributing towards insomnia 
Injection used for rapid tranquilisation

	3, 4, 5, 7, 8

	
	
	Antipsychotic drugs – 1st Generation /2nd Generation

	
	
	Relevant national guidelines

Aripiprazole for the treatment of schizophrenia in people aged 15 to 17 years https://www.nice.org.uk/guidance/ta213 

Psychosis and schizophrenia in adults: prevention and management https://www.nice.org.uk/guidance/cg178
Psychosis and schizophrenia in children and young people: recognition and management https://www.nice.org.uk/guidance/cg155
Schizophrenia : Lurasidone https://www.nice.org.uk/advice/esnm48/chapter/Key-points-from-the-evidence
Schizophrenia: aripiprazole prolonged-release suspension for injection https://www.nice.org.uk/advice/esnm39/chapter/Key-points-from-the-evidence 

Bipolar disorder: assessment and management https://www.nice.org.uk/guidance/cg185
Bipolar disorder in adults https://www.nice.org.uk/guidance/qs95
BAP Bipolar guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Bipolar.pdf
BAP schizophrenia guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Schizophrenia.pdf
SIGN guidelines https://www.sign.ac.uk/sign-131-management-of-schizophrenia.html


	
	
	
	Chlorpromazine
	25mg, 50mg, 100mg tablets

25mg/5ml elixir


	High cost
	2

	
	
	
	Haloperidol
	500microgram capsules

1.5mg, 5mg, 10mg tablets

1mg/ml liquid,    

5mg/ml injection


	Contraindicated when co-prescribed alongside other agents known to prolong QTc

5mg/ml injection used in rapid tranquilisation
	2, 3, 7, 8

	
	
	
	Sulpiride


	200mg, 400mg tablets

200mg/5ml solution
	
	2

	
	
	
	Trifluoperazine


	Restricted availability: enquire directly with pharmacy
	
	2

	
	
	
	Zuclopenthixol


	2mg, 10mg, 25mg tablets
	
	2

	
	
	
	Zuclopenthixol acetate
	50mg/ml injection
	Only used occasionally in rapid tranquillisation when other treatments not suitable.
Not suitable for antipsychotic naïve patients.
Consultant/ SAS/ Higher trainee doctor initiation only

INPATIENT USE ONLY
	7

	
	
	
	Amisulpride
	50mg, 200mg tablets

100mg/ml solution
	
	2, 8

	
	
	
	Aripiprazole
	5mg, 10mg, 15mg, 30mg tablets

10mg, 15mg orodispersible tablets
7.5mg/ml injection
	Liquid non-formulary on cost grounds

For use in rapid tranquillisation only
	2, 3, 7

	
	
	
	Asenapine 

Restricted drug
	5mg, 10mg sublingual tablets 
	Consultant initiation only 

RED drug

Requires approval by locality pharmacist
	2,3

	
	
	
	Clozapine

Restricted drug
	25mg, 100mg CLOZARIL tablets

25mg, 100mg ZAPONEX tablets (Barnsley)

50mg/ml DENZAPINE suspension

Short acting IM injection 25mg/ml
	Consultant initiation only 

Usually prescribing remains in secondary care

RED drug

IM injection via clinical query to D&T
	 2, 3, 12

	
	
	
	Lurasidone

Restricted drug
	18.5mg, 37mg, 74mg
	Only available via clinical query to D&T
	

	
	
	
	Olanzapine
	2.5mg, 5mg, 10mg, 15mg, 20mg tablets

5mg, 10mg, 15mg, 20mg orodispersible tablets
	Zyprexa Velotab brand not routinely available on cost grounds
	2, 3, 7, 10

	
	
	
	Quetiapine immediate release


	25mg, 100mg, 150mg, 200mg, 300mg tablets
	Modified release no longer recommended on cost grounds (see below)

LIQUID NOT AVAILABLE
	2, 3

	
	
	
	Quetiapine modified release

Restricted drug
	50mg, 150mg, 200mg 300mg tablets
	Only approved for use as adjunctive treatment of major depression
	1

	
	
	
	Paliperidone MR tablets

Restricted drug
	3mg, 6mg, 9mg tablets
	Only available via clinical query to D&T
	

	
	
	
	Risperidone
	500microgram, 1mg, 2mg, 3mg, 4mg tablets, 6mg

1mg/ml liquid
	Quicklets/orodispersible non-formulary on cost grounds
	1, 2, 3, 7, 8

	
	
	 Antipsychotic depot injections

	
	
	
	Flupenthixol decanoate
	20mg/ml, 100mg/ml, 200mg/ml injection
	Also available in tablet formulation (500microgram, 1mg, 3mg), licensed for schizophrenia/other psychoses and depressive illness
	2

	
	
	
	Fluphenazine decanoate 

Restricted drug
	25mg/ml, 100mg/ml injection
	Consultant initiation

RED drug. Discontinued in UK, available as unlicensed import (supplies not guaranteed)

D&T approval via clinical query required


	2

	
	
	
	Haloperidol decanoate
	50mg/ml, 100mg/ml injection
	Contraindicated when co-prescribed with agents known to prolong QTc


	2

	
	
	
	Aripiprazole depot

Restricted drug
	400mg pre filled syringe

400mg vial for reconstitution (patients on doses below 400mg)
	Consultant initiation only 

RED drug

Requires approval by locality pharmacist on non-formulary request form


	2

	
	
	
	Olanzapine pamoate monohydrate

Restricted drug


	210mg, 300mg, 405mg
	Consultant only initiation

RED drug

D&T approval via clinical query form required


	2, 11

	
	
	
	Paliperidone palmitate

Restricted drug
	XEPLION Monthly formulation 50mg, 75mg, 100mg, 150mg injection

Once stable for 6months, can switch to:

TREVICTA Three monthly formulation 175mg, 263mg, 350mg, 525mg


	Consultant initiation only 

RED drug

Requires approval by locality pharmacist on non-formulary request form (physical health monitoring, including prolactin levels and any adverse effects required)

	2

	
	
	
	Pipothiazine palmitate

Restricted drug
	100mg/4ml
	Consultant initiation only

RED drug. Discontinued in UK, available as unlicensed import (supplies not guaranteed)

D&T approval via clinical query required


	

	
	
	
	Risperidone depot

Restricted drug
	25mg, 37.5mg and 50mg injection
	Consultant initiation only 

RED drug

Requires approval by locality pharmacist on non-formulary request form (physical health monitoring, including prolactin levels and any adverse effects required)

Special arrangements for storage apply – requires refrigeration (2-8C)

	2

	
	
	
	Zuclopentixol decanoate
	200mg/ml, 500mg/ml injection


	
	2

	
	
	 Anti-manic drugs 

	
	
	Relevant national guidance

Valproate use by women and girls : https://www.gov.uk/guidance/valproate-use-by-women-and-girls 
Bipolar disorder: assessment and management https://www.nice.org.uk/guidance/cg185
Bipolar disorder in adults https://www.nice.org.uk/guidance/qs95
Bipolar disorder, psychosis and schizophrenia in children and young people https://www.nice.org.uk/guidance/qs102 

Aripiprazole for treating moderate to severe manic episodes in adolescents with bipolar I disorder https://www.nice.org.uk/guidance/ta292 

BAP Bipolar guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Bipolar.pdf


	
	
	
	Carbamazepine
	200mg, 400mg modified release tablets
	NO LONGER APPEARS WITHIN NICE OR TRUST GUIDANCE 
Licensed for prophylaxis of bipolar disorder unresponsive to lithium

Best avoided
High propensity for drug interactions
	3

	
	
	
	Valproic acid

Restricted drug


	Depakote 250mg, 500mg tablets


	Do not offer to a woman of child bearing potential 
Specialist initiation (Consultant/SAS/higher trainee)

Depakote brand (valproate semisodium) - Equivalence 500mg valproate semisodium = 580mg sodium valproate

Epilim  see 4.8.1


	3

	
	
	
	Lithium Carbonate
	200mg, 400mg PRIADEL modified release tablets

250mg, 400mg CAMCOLIT modified release tablets
	AMBER drug  with shared care guideline

Trust preference is PRIADEL brand

Must state brand on prescriptions


	1, 3

	
	
	
	Lithium Citrate
	520mg/5ml PRIADEL liquid


	AMBER drug with shared care guideline

Equivalence 520mg lithium citrate = 200mg lithium carbonate
	1, 3

	
	Antidepressant drugs

	
	Relevent guidelines

Depression in adults: recognition and management https://www.nice.org.uk/guidance/cg90
Depression in adults with a chronic physical health problem: recognition and management https://www.nice.org.uk/guidance/CG91 

Social anxiety disorder: recognition, assessment and treatment https://www.nice.org.uk/guidance/cg159 

Generalised anxiety disorder and panic disorder in adults: management https://www.nice.org.uk/guidance/cg113 

BAP guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Anxiety.pdf, https://www.bap.org.uk/pdfs/BAP_Guidelines-Antidepressants.pdf 

	
	
	Tricyclic and related antidepressant drugs

	
	
	
	Amitriptyline
	25mg, 50mg tablets

50mg/5ml liquid
	Toxic in overdose
	1, 10

	
	
	
	Clomipramine


	10mg, 25mg, 50mg capsules
	Toxic in overdose
	1, 4

	
	
	
	Imipramine


	10mg, 25mg tablets
	Toxic in overdose
	1, 4, 10

	
	
	
	Nortriptyline


	10mg, 25mg tablets
	Toxic in overdose
	1

	
	
	
	Lofepramine
	70mg tablets

70mg/5ml liquid
	Caution in liver impairment
	1

	
	
	
	Trazodone
	50mg, 100mg capsules 

150mg tablets 

50mg/5ml liquid
	Toxic in overdose
	1, 8

	
	
	 Monoamine oxidase inhibitors

	
	
	
	Phenelzine
	15mg tablets
	Special arrangements for storage apply

Less suitable for prescribing, strict diet restrictions apply

AMBER drug
	1

	
	
	
	Moclobemide
	150mg, 300mg tablets


	Acts by reversible inhibition of monoamine oxidase.
Some dietary restrictions apply.
	1

	
	
	Selective serotonin reuptake inhibitors

	
	
	
	Citalopram
	10mg, 20mg tablets
40mg/ml oral drops
	Equivalence - 8mg of drops equivalent to 10mg of tablets
Contraindicated when co-prescribed with agents known to prolong the QTc
	1, 3, 4, 8

	
	
	
	Escitalopram
	5mg, 10mg, 20mg
20mg/ml oral drops
	Contraindicated when co-prescribed with agents known to prolong the QTc
	1, 3, 4 ,8

	
	
	
	Fluoxetine
	20mg, 30mg, 40mg, 60mg capsules

20mg dispersible tablet (can halve)

20mg/5ml liquid
	10mg capsules and 10mg tablets non-formulary on cost grounds 

High propensity for drug interactions
	1, 3, 4

	
	
	
	Paroxetine

Restricted drug
	20mg, 30mg tablets
	No longer prescribed for new patients, except in PTSD

High propensity for drug interactions
	10

	
	
	
	Sertraline
	50mg, 100mg tablets


	
	1, 3, 4

	
	
	Other antidepressant drugs

	
	
	Relevant national guidance

Other antidepressant drugs  TA 231 http://publications.nice.org.uk/agomelatine-for-the-treatment-of-major-depressive-episodes-terminated-appraisal-ta231/

	
	
	
	Agomelatine
	25mg tablets
	Consultant initiation only, 3rd line treatment

Prescribing to remain in secondary care

RED drug


	1

	
	
	
	Duloxetine
	30mg, 60mg capsules
	Care needed with preparation selection (different strength exist with different licensed indications)

	1

	
	
	
	Mirtazapine
	15mg, 30mg, 45mg oro-dispersible tablets

15mg, 30mg, 45mg tablets

15mg/ml solution
	
	1

	
	
	
	Venlafaxine
	37.5mg, 75mg immediate release tablets
	Extended release non formulary on cost grounds.


	1, 4

	
	
	
	Vortioxetine

Restricted drug
	5mg, 10mg, 20mg tablets
	Third line treatment for major depressive episodes
Initiated by Consultant / SAS/ higher trainee only
Use with care—limited clinical experience
	1

	
	Drugs used in Attention Deficit Hyperactivity Disorder 

	
	Relevant national guidance

CNS stimulants and drugs used for attention deficit hyperactivity disorder TA 98 http://publications.nice.org.uk/methylphenidate-atomoxetine-and-dexamfetamine-for-attention-deficit-hyperactivity-disorder-adhd-ta98/ 

Attention deficit hyperactivity disorder : diagnosis and management https://www.nice.org.uk/guidance/NG87 

BAP guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-AdultADHD.pdf 

SIGN guidelines 112 Management of attention deficit and hyperkinetic disorders in children and young people https://www.sign.ac.uk/assets/sign112.pdf


	
	
	
	Atomoxetine

Restricted drug
	10mg, 18mg, 25mg, 40mg, 60mg, 80mg, 100mg capsules

4mg/ml oral solution
	AMBER drug

Specialist initiation only

Shared care arrangement


	13

	
	
	
	Dexamfetamine

Restricted drug
	5mg, 10mg, 20mg tablets
1mg/1ml oral solution
	AMBER drug

Specialist initiation

Shared care arrangement

Controlled drug status


	14

	
	
	
	Guanfacine

Restricted drug
	1mg, 2mg, 3mg, 4mg MR tablets
	AMBER drug
Specialist initiation

Shared care arrangement


	15

	
	
	
	Lisdexamfetamine

Restricted drug
	20mg, 30mg, 40mg, 50mg, 60mg, 70mg capsules


	AMBER drug

Specialist initiation

Shared care arrangement
Controlled drug status


	14

	
	
	
	Methylphenidate

Restricted drug
	Immediate release tablets 5mg, 10mg, 20mg 
Modified release tablet 18mg, 27mg, 36mg, 54mg (concerta xl , delmosart mr, Xenidate xl, Matoride xl, Xaggitin xl)
Modified release capsules -10mg, 20mg, 30mg (equasym xl )
-5mg, 10mg, 20mg, 30mg, 40mg, 50mg, 60mg (medikinet xl capsules)


	AMBER drug

Controlled drug status

Brand of preparation must be specified for modified release preparations. 

For new initiations prescribe Xenidate brand when modified release tablets are indicated.
Consideration should be given to switching patients established on concerta XL brand to Xenidate brand.  Patient must be counselled beforehand. 

	16

	
	Drugs used in nausea and vertigo

	
	
	
	Hyoscine hydrobromide
	300microgram tablets

1mg/72hr patches


	For management of clozapine associated hypersalivation. Unlicensed (on common list)

	

	
	Antiepileptic drugs

	
	Relevant national guidance

Valproate use by women and girls : https://www.gov.uk/guidance/valproate-use-by-women-and-girls 
Bipolar disorder: assessment and management https://www.nice.org.uk/guidance/cg185
Bipolar disorder in adults https://www.nice.org.uk/guidance/qs95 

Bipolar disorder, psychosis and schizophrenia in children and young people https://www.nice.org.uk/guidance/qs102
BAP Bipolar guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Bipolar.pdf
Generalised anxiety disorder and panic disorder in adults: management https://www.nice.org.uk/guidance/cg113 

BAP guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Anxiety.pdf

	
	
	 Control of the epilepsies

	
	
	
	Clonazepam
	500microgram and 2mg tablets
2mg/5ml oral solution
	Only licensed for panic disorder (with or without agoraphobia) resistant to antidepressant therapy
Not be used for management of acute agitation or arousal.
	

	
	
	
	Pregabalin


	25mg, 50mg, 75mg, 100mg, 150mg, 200mg, 300mg capsules
	Controlled drug from 1/4/19

Also used third line for generalised anxiety disorder
Recommended twice daily dosing on cost grounds
	4

	
	
	
	Lamotrigine
	25mg, 50mg, 100mg tablets

25mg, 100mg dispersible tablets
	Used for augmentation in depression and monotherapy in bipolar II when depression is the major burden

	3

	
	
	
	Sodium Valproate

Restricted drug 
	100mg crushable  tablets

200mg, 500mg enteric coated tablets

200mg, 300mg 500mg modified release  tablets

200mg/5ml solution


	Do not offer to a woman of child bearing potential
Specialist initiation (Consultant/SAS/higher trainee)

Epilim

Used for mania  and as a mood stabiliser in bi-polar disorder
	3

	
	 Drugs used in status epilepticus

	
	Epilepsies: diagnosis and management https://www.nice.org.uk/guidance/cg137/chapter/1-guidance

	
	
	
	Diazepam rectal tubes
	5mg, 10mg
	
	6, 9

	
	
	
	Midazolam oral 5mg/ml
	Buccolam oral syringes
	Controlled drug
	9

	
	 Drugs used in parkinsonism and related disorders

	
	
	 Antimuscarinic drugs used in parkinsonism

	
	
	
	Orphenadrine
	50mg/5ml oral solution
	Tablet formulation discontinued

Used for antipsychotic induced dystonia and pseudo parkinsonism  
	2

	
	
	
	Procyclidine
	5mg tablets

5mg/5ml liquid

5mg/ml injection
	Used for antipsychotic induced dystonia and pseudo parkinsonism  
Used for acute dystonia
	2

	
	
	
	Trihexyphenidyl
	2mg, 5mg tablets

5mg/5ml syrup
	Used for antipsychotic induced dystonia and pseudo parkinsonism  
	2

	
	 Drugs used in substance dependence

	
	Relevant national guidance

Drug misuse in over 16s: opioid detoxification https://www.nice.org.uk/guidance/cg52 

Opioid dependence TA 115 Naltrexone for the management of opioid dependence http://publications.nice.org.uk/naltrexone-for-the-management-of-opioid-dependence-ta115/guidance  
TA 114 http://publications.nice.org.uk/methadone-and-buprenorphine-for-the-management-of-opioid-dependence-ta114/ 

Alcohol-use disorders: diagnosis, assessment and management of harmful drinking and alcohol dependence https://www.nice.org.uk/guidance/cg115
Alcohol-use disorders: diagnosis and management of physical complications https://www.nice.org.uk/guidance/cg100 

Nalmefene for reducing alcohol consumption in people with alcohol dependence https://www.nice.org.uk/guidance/ta325 

Varenicline for smoking cessation https://www.nice.org.uk/guidance/ta123 

BAP guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-Addiction.pdf


	
	
	 Alcohol dependence

	
	
	
	Acamprosate
	333mg tablets
	Specialist initiation only
	6

	
	
	
	Disulfiram
	200mg tablets
	Specialist initiation only
	6

	
	
	
	Naltrexone
Restricted drug
	50mg tablets
	AMBER drug for relapse prevention in alcohol dependence
	17

	
	
	
	Chlordiazepoxide
	5mg, 10mg capsules
	Alcohol detoxification only
	6

	
	
	
	Oxazepam
	10mg, 15mg tablets
	Alcohol detoxification only in patients with liver impairment
	6

	
	
	
	Thiamine
	50mg,100mg tablets

High potency IM injection (Pabrinex)
	Oral thiamine absorption is limited and evidence suggests that outcome is dramatically improved if parenteral thiamine is given in the form of Pabrinex
	6

	
	
	 Nicotine dependence

	
	
	
	Nicotine
	24hr patches - 7mg/24hr, 14mg/24hr, 21mg/24hr
16hr patches 10mg/16hr, 15mg/16hr, 25mg/16hr
Lozenges 1.5mg, 2mg, 4mg

Gum 2mg, 4mg gum

Inhalator – 15mg cartridge
Oral spray -10mg/ml
	Gum may be restricted on some inpatient wards
	18

	
	
	
	Varenicline


	0.5mg, 1mg tablets
	
	20

	
	
	 Opioid dependence

	
	
	
	Buprenorphine


	2mg, 8mg sublingual tablets
	Specialist initiation only
	6

	
	
	
	Methadone
	1mg/ml mixture

1mg/ml sugar free mixture
	Specialist initiation only
	6

	
	
	
	Lofexidine
	200microgram tablets


	Specialist initiation only
	6

	
	
	
	Naltrexone
	50mg tablets
	Specialist initiation only for opioid dependence

Relapse prevention in accordance with NICE TA115 as part of a programme of supported care

	6

	
	Drugs used in dementia

	
	Relevant national guidance
Dementia: assessment, management and support for people living with dementia and their carers https://www.nice.org.uk/guidance/ng97 

Donepezil, galantamine, rivastigmine and memantine for the treatment of Alzheimer's disease https://www.nice.org.uk/guidance/ta217 

BAP guidelines https://www.bap.org.uk/pdfs/BAP_Guidelines-AntiDementia.pdf


	
	
	
	Donepezil
	5mg, 10mg tablets

5mg, 10mg orodispersible tablets

1mg/1ml oral solution


	Specialist initiation only

Amber with shared care guideline in Barnsley
	8

	
	
	
	Galantamine
	8mg, 16mg, 24mg modified release capsules

4mg/ml solution


	Specialist initiation only

Amber with shared care guideline in Barnsley
	8

	
	
	
	Rivastigmine


	1.5mg, 3mg, 4.5mg, 6mg capsules

2mg/ml oral solution

4.6mg/24hr, 9.5mg/24hr 13.3mg/24hr patches


	Specialist initiation only

Amber with shared care guideline in Barnsley
Patches require additional safety measures
	8

	
	
	
	Memantine
	5mg, 10mg, 15mg, 20mg tablets

10mg, 20mg orodispersible tablets

10mg/ml solution


	Specialist initiation only 

Amber with shared care guideline in Barnsley

	8

	Anaesthesia

	
	 General anaesthesia

	
	
	 Sedative and analgesic peri-operative drugs

	
	
	
	Benzodiazepines

	
	
	
	Midazolam
	1mg/ml injection
	Used for rapid tranquilisation when lorazepam injection unavailable. Its use will be authorised by the Chief pharmacist and medical director.
Controlled drug
	7


Policy reference numbers

(1)Antidepressants for the treatment of depression   http://nww.swyt.nhs.uk/docs/Documents/648.pdf requires updating
(2)Antipsychotics in clinical practice http://nww.swyt.nhs.uk/docs/Documents/993.doc
(3)Bipolar disorder: guidelines for the pharmacological treatment of bipolar disorder http://nww.swyt.nhs.uk/docs/Documents/437.pdf
(4)Guidelines for the pharmacological treatment of anxiety http://nww.swyt.nhs.uk/docs/Documents/304.pdf
(5)Hypnotics in clinical practice http://nww.swyt.nhs.uk/docs/Documents/445.doc
(6)Substance misuse: Guidance on the management of alcohol and other substances subject to misuse http://nww.swyt.nhs.uk/docs/Documents/683.pdf
(7)Rapid tranquillisation policy http://nww.swyt.nhs.uk/docs/Documents/518.doc
(8)Dementia prescribing: good practice guidance http://nww.swyt.nhs.uk/docs/Documents/857.doc
(9)Benzodiazepines for seizure control  http://nww.swyt.nhs.uk/docs/Documents/907.doc
 (10) Paroxetine communication http://nww.swyt.nhs.uk/docs/Documents/800.pdf
(11) Guidelines for the use of olanzapine embonate long acting injection http://nww.swyt.nhs.uk/docs/Documents/1102.docx
(12) Guidelines for the use of IM clozapine http://nww.swyt.nhs.uk/docs/Documents/1205.docx
(13) Atomoxetine shared care guidelines http://nww.swyt.nhs.uk/docs/Documents/878.pdf
(14) Lisdexamfetamine and dexamfetamine shared care guidelines http://www.swyapc.org/wp-content/uploads/2016/04/Dexamfetamine-Lisdexamfetamine-SCG-final-Version-jan-16.pdf
(15) Guanfacine shared care guidelines http://www.swyapc.org/wp-content/uploads/2017/01/Guanfacine-SCG-final-January-2017.pdf
(16) Methylphenidate shared care guidelines https://www.swyapc.org/wp-content/uploads/2016/04/Methylphenidate-SCG-final-version-Jan-2016.pdf 
(17) Naltrexone shared care guidelines https://www.swyapc.org/wp-content/uploads/2017/12/SWYAPC-SCG-Naltrexone-FINAL-VERSION-December-2017.pdf 
 (18) Nicotine replacement therapy prescribing http://nww.swyt.nhs.uk/smoke-free/Documents/NRT prescribing.doc 

(19) Crushing Circadian tablets leaflet http://www.swyapc.org/wp-content/uploads/2017/01/Advice-on-crushing-Circadin-tablets.pdf 
(20) Shared care guidelines melatonin https://www.swyapc.org/wp-content/uploads/2016/10/melatonin-prolonged-release-Circadin-shared-care-guideline-FINAL-6-10-16.pdf

